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Test Report Attachment

FCCID SWX-WAVEAPG2

Equipment Under Test Wave-AP-Gen2

Test Report Serial Number | TR9931_01

Date of Tests 14, 18 February; 26 - 27, 31 March; 1 April 2025
Report Issue Date 16 April 2025

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-1

NOTE: The first channel contains the equipment setting table(s), if subsequent channels do not
have an equipment setting table(s) then the equipment setting table(s) is the same as the first

channel.

1.1 HE Mode

1.1.1 Internal Antenna

Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Emission Bandwidth 26 dB 5165.000 24.0 20.000000 | PASS
RF output power 5165.000 24.0 20.000000 | PASS
Power Spectral Density 5165.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5165.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5200.000 24.0 20.000000 | PASS
Power Spectral Density 5200.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5200.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5240.000 24.0 20.000000 | PASS
Power Spectral Density 5240.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5240.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5175.000 24.0 40.000000 | PASS
Power Spectral Density 5175.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5175.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5200.000 24.0 40.000000 | PASS
Power Spectral Density 5200.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5200.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5230.000 24.0 40.000000 | PASS
Power Spectral Density 5230.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5230.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5195.000 24.0 80.000000 | PASS
Power Spectral Density 5195.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5195.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5200.000 24.0 80.000000 | PASS
Power Spectral Density 5200.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5200.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5210.000 24.0 80.000000 | PASS
Power Spectral Density 5210.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 24.0 80.000000 | PASS

Emission Bandwidth 26 dB (5165 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5165.000000 22.250000 5154.125000 5176.375000
DUT Frequency Max Level Result
(MHz) (dBm)
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Measurement

Setting Instrument Target Value
Value
Start Freguency 5.13500 GHz 5.13500 GHz
Stop Frequency 5.19500 GHz 5.19500 GHz

Span 60.000 MHz 60.000 MHz
RBW 500.000 kHz | ~500.000 kHz
VBW 2.000 MHz >=1.500 MHz
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SweepPoints 240 ~ 240
Sweeptime 15.125 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5165 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5165.000000 10.9 30.0 10.9 85.911 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5165 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5165.000000 5173.514851 | -1.725 17.0 | PASS
Ports
Port State
1 | used
2 | used
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Power Spectral Densty
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Connector 1 Connector 2 ——  SumlLevel Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freguency 5.15500 GHz 5.15500 GHz
Stop Frequency 5.17500 GHz 5.17500 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5165 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5165.000000 19.250000 5155.375000 5174.625000
DUT Frequency Result
(MHz)
5165.000000 | PASS
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.14500 GHz 5.14500 GHz
Stop Frequency 5.18500 GHz 5.18500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm AUTO
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Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5200 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5200.000000 22.250000 5189.125000 5211.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5200.000000 12.8 | PASS
26 dB Bandwidth
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22.250 MHz
5170 5180 5190 5200 5210 5220 5230
Frequency in MHz
Bandwidth
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Ref Leved 1000 d8m * RBW 200 kHr
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Power Spectral Density (5200 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5200.000000 5208.514851 9.149 17.0 | PASS
Ports
Port State
1 | used
2 | used
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Power Spectral Densty
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Connector 1 Connector 2 ——  SumlLevel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5200 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5200.000000 19.250000 5190.375000 5209.625000
DUT Frequency Result
(MHz)
5200.000000 | PASS
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19.250 MHz
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Frequency in MHz
Bandwidth
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Emission Bandwidth 26 dB (5240 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 22.250000 5228.875000 5251.125000
DUT Frequency Max Level Result
(MHz) (dBm)
5240.000000 12.8 | PASS
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Bandwidth

(Spectram ) [e=
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Power Spectral Density (5240 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5240.000000 5248.514851 | 9.337 17.0 | PASS
Ports
Port | State
1 | used
2 | used
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Power Spectral Densty
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Occupied Channel Bandwidth 99% (5240 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 19.250000 5230.375000 5249.625000
DUT Frequency Result
(MHz)
5240.000000 | PASS
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» RBW 200 WHz

427 West 12800 South, Draper, UT 84020
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Emission Bandwidth 26 dB (5175 MHz; 24.000 dBm; 40 MHz)
Band Edge

26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5175.000000 42.000000 5153.750000 5195.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5175.000000 0.9 | PASS
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Power Spectral Density (5175 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5175.000000 5172.227723 | -5.162 17.0 | PASS
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Ports

Port State
1 | used
2 | used

Power Spectral Densty
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Levelin dBm

5175 5180 5185 5190

Frequency in MHz

5155 5160 5165 5170

Connector 1 Connector 2 ——  SumlLevel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5175 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5175.000000 38.000000 5156.250000 5194.250000
DUT Frequency Result
(MHz)
5175.000000 | PASS
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Emission Bandwidth 26 dB (5200 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5200.000000 42.000000 5178.750000 5220.750000
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DUT Frequency Max Level Result
(MHz) (dBm)
5200.000000 11.1 | PASS
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Result
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DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5200.000000 5205.940594 | 3.825 17.0 | PASS
Ports
Port | State
1 | used
2 | used

Power Spectral Density
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Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Lirmit 2 PSD

Occupied Channel Bandwidth 99% (5200 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5200.000000 38.000000 5181.250000 5219.250000
DUT Frequency Result
(MHz)
5200.000000 | PASS
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Emission Bandwidth 26 dB (5230 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5230.000000 42.500000 5208.750000 5251.250000

DUT Frequency
(MHz)

Max Level ‘ Result ‘

(dBm)
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5230.000000 | 12.1 | PASS
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Power Spectral Density (5230 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5230.000000 5228.019802 | 6.317 17.0 | PASS
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Ports
Port State
1 | used
2 | used
Power Spectral Density
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Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Lirmit 2 PSD

Occupied Channel Bandwidth 99% (5230 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5230.000000 38.500000 5210.750000 5249.250000
DUT Frequency Result
(MHz)
5230.000000 | PASS
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Emission Bandwidth 26 dB (5195 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5195.000000 85.000000 5152.500000 5237.500000
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DUT Frequency Max Level Result
(MHz) (dBm)
5195.000000 4.1 | PASS
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DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5195.000000 5206.750000 | -7.423 17.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
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Frequency in MHz
Connector 1 Connector 2 —— Sumlevel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5195 MHz; 24.000 dBm; 80 MHZz)

PROPRIETARY

99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5195.000000 79.000000 5155.500000 5234.500000
DUT Frequency Result
(MHz)
5195.000000 | PASS
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 %Bandwidth

o W\/\WWW

Levelin dBm

5220 5240 5260 5275

5115 5140 5160 5180 5200
Frequency in MHz
Bandwidth
Ref Leved 10 00 d8m » RBW 2 MH:
- A:“ . ok “;'l:l B BEWT oS us » VBW JOMMZ  Mode Auto FFT
.:::'l; M;r-: e

0 d&m
-10 dhmy

-20 dEmn T s = il e Vi

0 dam :I L

| |
<0 abkm * ’1 v
l‘ 1l|

0 g8y t

c;J--:e - =l 1

70 dém

£0 danm

CF 5,195 GH2 160 pts Egan 100,0 M2 J

Emission Bandwidth 26 dB (5200 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5200.000000 84.000000 5158.500000 5242.500000
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level
(MHz) (dBm)

Result

5200.000000 6.1

PASS

26 dB Bandwidth

10T

10T

Levelin dBm

5180 5200 5220

5240 5260

5280

5120 ' 51'40 ' 51I60
Frequency in MHz
Bandwidth
Spectrnam ' 75,?
Ref Leved 10 00 d8m » RBW 2 MH:
~-;A;‘|'rn._.-.' :m‘T'r.;-: B BWT L6 S us » VYBW JOMHZ  Mode Auto FFT
.:IP{ ;A.w —
0 d&m
<20 dEny ‘ § : _ 3 B 1.
J |
20 danmy |l l]‘
<40 Al "" \‘-
s I ‘t A~
£0 o
CF 5.7 GHz 160 pts Sgcn 100,0 MMz |
Power Spectral Density (5200 MHz; 24.000 dBm; 80 MHz)
Result
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" 4 COMPLIANCE

\7

427 West 12800 South, Draper, UT 84020

5160

Connector 1

5170 5180

5190

5200 5210

Frequency in MHz

Connector 2

——  SumlLevel

5220 5230

Limit

LABORATORY
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5200.000000 5207.750000 | -5.046 17.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
5T
20 -+
E 10T
o
= 1
c
= 0T
¢ 1
4
210 [/ %
-20

5240

L 2 PSD

Occupied Channel Bandwidth 99% (5200 MHz; 24.000 dBm; 80 MHZz)

PROPRIETARY

99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5200.000000 78.000000 5161.500000 5239.500000
DUT Frequency Result
(MHz)
5200.000000 | PASS
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 %Bandwidth

10T

Levelin dBm

,\/\/\/\/\A/\’_\/_MN\/‘W\

5140 5160 5180

5200 5220

5240

5260 5280

5120
Frequency in MHz
Bandwidth
Spectr \.l!'?
Ref Leved 10 00 d8m * RBW 2 MHr
b ALY A EWT Lo Sus » VEBW JOMMZ  Mode Auto FFT
251 Count 200/200
@ 1PN Mas

0 dem
~10 dbhmy
<20 diEny “
20 danmy ['

| \
<40 ghm T \

{ \
0 g8y t
£0 dimr
70 dBém
£0 danm
CF 5,7 GHz 160 pts

-

Span 160.0 M2
w:

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 85.000000 5168.500000 5253.500000
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- UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Max Level Result
(MHz) (dBm)
5210.000000 6.7 | PASS
26 dB Bandwidth
10T
o -+
ch 10T
©
£
g 27
@ 1
—
” --/\/\/\/\/\/\/ \\/\r—\/\/\f\,\
_40 -+
5130 5140 5160 5180 5200 5220 5240 5260 5280 5290
Frequency in MHz
Bandwidth
Spectrnam ' ”-&-.;D;
Ref Leved 10 00 dam - RBW 2 MHz
e AL O SWT LSy » VEW JO0MHZ  Mode Auto FFT
251 Count 200,200
@ 1PN Mas
0 dam
~310 b 1 e TR Y a0 Ry ”
20 dam - - +
| l‘
20 dam |' 'l
| \
<40 ghm - | - Il L4
| {
=0 g8 \
_—.,{ — — — -
£0 dim
-70 dé
-0 dam
CF 5,271 GHz 160 pts Sgcn 100,0 M2

19.F

Power Spectral Density (5210 MHz; 24.000 dBm; 80 MHz)

Result

TR9931 Wave-AP-Gen2_FCC_15.407_UNII-1_Annex Page 29 of 65
PROPRIETARY



UNIFIED
COMPLIANCE

427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5213.250000 | -3.842 17.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
5T
20 -+
E 10T
o
= 1
c
= 0T
¢ 1
4
10- ]/ /\r‘yﬁ
20t
5170 5180 5190 5200 5210 5220 5230 5240 5250
Frequency in MHz
Connector 1 Connector 2 —— Sumlevel Limt L 2 PSD

Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 78.000000 5171.500000 5249.500000
DUT Frequency Result
(MHz)
5210.000000 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
% LABORATORY » Draper,
99 % Bandwidth
10T
ol ,\/\/\/\/\_’/‘\/\«v—/"\f\f\/x/\/\,\ﬂ
& 101
©
£ ]
g -201
o i
—
] B0
_40 -
5130 5140 5160 5180 5200 5220 5240 5260 5280 5290
Frequency in MHz
Bandwidth
Spectrum "u:,;
Ref Leved 10 00 d8m » RBW 2 MH:
SR PO BWT Lo Sus » VBW JOMHZ  Mode Auto FFT
251 Count 200,200
1Pk Mas
0 dB&m
10 dbe —r—r—
§ o= 2 3 i =t "\
20 di TI lT
| |
J |
0 da 4 %
f |
J |
<0 g8m ! ||
|
|
0 a8 —
e JI- -/\" l 1 = N ,/'. G
£0 d8
0 di
£0 38
CF 5,21 (:le 160 pts 20'\ 100,0 MMz
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1.1.2 External Antenna

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5165.000 24.0 20.000000 | PASS
RF output power 5165.000 24.0 20.000000 | PASS
Power Spectral Density 5165.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5165.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5200.000 24.0 20.000000 | PASS
Power Spectral Density 5200.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5200.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5240.000 24.0 20.000000 | PASS
Power Spectral Density 5240.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5240.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5175.000 24.0 40.000000 | PASS
Power Spectral Density 5175.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5175.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5200.000 24.0 40.000000 | PASS
Power Spectral Density 5200.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5200.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5230.000 24.0 40.000000 | PASS
Power Spectral Density 5230.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5230.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5195.000 24.0 80.000000 | PASS
Power Spectral Density 5195.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5195.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5200.000 24.0 80.000000 | PASS
Power Spectral Density 5200.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5200.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5210.000 24.0 80.000000 | PASS
Power Spectral Density 5210.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 24.0 80.000000 | PASS

Emission Bandwidth 26 dB (5165 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5165.000000 21.750000 5154.125000 5175.875000
DUT Frequency Max Level Result
(MHz) (dBm)
5165.000000 -1.4 | PASS
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PROPRIETARY

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
5 e
O -+
ol M
c 4
0s)
° 20T
£ 1
©
s ot
- -+
_40 -+
50 +
5135 5140 5150 5160 5170 5180 5190 5195
Frequency in MHz
Bandwidth
Spectrum I |‘II“D;
Ref Level 10.00 d8m » RBW 300 iHz
b AL SUDS BWT 253 p: » VBW 1M Made Auto FFT
SGL Count 200/200
@ 1% Mar
0 cBm
=10 dhoe
<20 afnv e .'1. s I S [ T
‘I L |
20 dBm Il .?
| |
40 gim— - - ‘.I . '.‘;,
50 dRn !
160 BT ,"‘ .L e
DT | NS, e (Ve S ¥ P R
70 dEm
S0 dB
CF 5,163 GHz 400 pts Sgan 00,0 MH2
-
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.13500 GHz 5.13500 GHz
Stop Frequency 5.19500 GHz 5.19500 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz >= 300.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm AUTO
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LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5165 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5165.000000 10.5 30.0 10.5 85.983 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5165 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5165.000000 5173.316832 | -2.442 17.0 | PASS
Ports
Port | State
1 | used
2 | used
35 -
w -+
g 07
m -+
©
c
= 10T
¢
(]
-
0T ‘_\
5155 5160 5165 5170 5175
Frequency in MHz
Connector 1 Connector 2 —— SumlLevel Lirmit PSD
TR9931_Wave-AP-Gen2_FCC_15.407_UNII-1_Annex Page 34 of 65

PROPRIETARY



UNIFIED

427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
Measurement
Setting Instrument Value Target Value

Start Frequency 5.15500 GHz 5.15500 GHz
Stop Frequency 5.17500 GHz 5.17500 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5165 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

Levelin dBm

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5165.000000 19.176030 - 5155.411985 5174.588015
DUT Frequency Result
(MHz)
5165.000000 | PASS

5145 5150 5155 5160 5165 5170 5175 5180 5185
Frequency in MHz
Bandwidth
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LABORATORY

427 West 12800 South, Draper, UT 84020

T
Raf Level 10.00 98m » RBW 300 1Mz
fo ALL SUCS BWT 199 » VBW 1M Made Auto FFT
S51L Count 200/200
(@154 M
0 cBm
=10 diym T 1
20 afinr 1 —av,>
20 gBm— — :
40 gbm . ’ . . . .
S0 dRm—
ot
=
€0 dBm— -
oy e
70 dEm
£0 dBm
CFE 5,165 GHz 207 pts = Span 40,0 MH2
W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.14500 GHz 5.14500 GHz
Stop Frequency 5.18500 GHz 5.18500 GHz
Span 40.000 MHz 40.000 MHz
RBW 300.000 kHz >= 300.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 267 ~ 267
Sweeptime 18.930 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5200 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5200.000000 21.450000 5189.125000 5210.575000
DUT Frequency Max Level Result
(MHz) (dBm)
5200.000000 3.3 | PASS
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
10T
0 -+
e -10T
0s) 4
©
£ 20T
?>) -
g 07
_40 -+
50 +
5170 5180 5190 5200 5210 5220 5230
Frequency in MHz
Bandwidth
Spectrum I |‘II“D;
Ref Level 10.00 d8m » RBW 300 iHz
b AL SUDS BWT 253 p: » VBW 1M Made Auto FFT
SGL Count 200/200
@ 1% Mar
0 cBm
=10 dhoe
auld .‘ y, M~ . '—".'\
<20 afiny ‘l !
f (
30 0B I’ I
<0 ohme- - »-»"{ .l'.-A
/ I
S0 dBm ~
&0 ¢ A ks o s -
ST Y N/ AN
70 dEm
S0 dB
CF 5.2 GHz 400 pts Sgan 00,0 MH 2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.23000 GHz 5.23000 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 300.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5200 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5200.000000 5208.514851 2.352 17.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density

40 —ar

m =+

£ 4
s}

T 20T

£ I
°

> 10T
.}

0 +\
5190 5195 5200 5205 5210
Frequency in MHz
Connector 1 Connector 2 ——  Sumleve Limit 2 PSD

Occupied Channel Bandwidth 99% (5200 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5200.000000 19.176030 5190.411985 5209.588015
DUT Frequency Result
(MHz)
5200.000000 | PASS
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 %Bandwidth
10T
o+ ,—f\/\/\f\/\,‘_’\/\/.,\‘/’\_,\/w_/\/w-'\/\/"\‘
£
0s)
©
£
°
[}
-
5180 5185 5190 5195 5200 5205 5210 5215 5220
Frequency in MHz
Bandwidth
Spectrum I |‘II“D;
Ref Level 10.00 d8m » RBW 300 iHz
b AL SUOS BWT 199 » VBW 1M Made Auto FFT
SGL Count 200/200
@ 1% Mar
0 cBm
=10 dhoe
20 i e i/ f* i
0 VII Il
30 dBm ! "
40 g0m~ - ‘;"i IH*
50 gBm -~ =
PR T e (N 2 —
70 dEm
S0 dB
CF 5.2 GHz 207 pts Sgan A0 MM 2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.18000 GHz 5.18000 GHz
Stop Frequency 5.22000 GHz 5.22000 GHz
Span 40.000 MHz 40.000 MHz
RBW 300.000 kHz >= 300.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 267 ~ 267
Sweeptime 18.930 us AUTO
Reference Level 10.000 dBm AUTO
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LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5240 MHz; 24.000 dBm; 20 MHz)

PROPRIETARY

26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 22.200000 5228.975000 5251.175000
DUT Frequency Max Level Result
(MHz) (dBm)
5240.000000 3.4 | PASS
26 dB Bandwidth
10T
O_-
e -10T
o 1
©
£ -2
g
E‘) -
200 MHz
5210 5220 5230 5240 5250 5260 5270
Frequency in MHz
Bandwidth
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I Em|

Raf Level 10.00 98m » RBW 300 M2
b ALL SUDS BWT 253 p: » VBW 1M Made Auto FFT
S50 Count 200/200

(@154 Max
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70 dEm

&0 dEm

CF 5,24 GHz 400 pts = Span 60.0 MHz

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 300.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5240 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5240.000000 5248.316832 2.321 17.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

Power Spectral Density
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Levelin dBm
85

—

5250

o
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T —

5240 5245

Frequency in MHz

5230 5235

Lirit L 2 PSD

Connector 1 Connector 2 —— SumlLeve

Occupied Channel Bandwidth 99% (5240 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 19.176030 5230.411985 5249.588015
DUT Frequency Result
(MHz)
5240.000000 | PASS
99 %Bandwidth
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19.176 MHz I
5220 5225 5230 5235 5240 5245 5250 5255 5260
Frequency in MHz
Bandwidth
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LABORATORY 427 West 12800 South, Draper, UT 84020

(Fovcrm &=

Ref Level 10.00 d8m » RBW 300 M2
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S50 Count 200/200
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&0 dBm

CF 5,24 GHz 267 pts = Span 40.0 MHz

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz
Span 40.000 MHz 40.000 MHz
RBW 300.000 kHz >= 300.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 267 ~ 267
Sweeptime 18.930 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5175 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5175.000000 40.750000 5154.625000 5195.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5175.000000 -1.9 | PASS
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.11500 GHz 5.11500 GHz
Stop Frequency 5.23500 GHz 5.23500 GHz
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 480 ~ 480
Sweeptime 30.250 us AUTO
Reference Level 10.000 dBm AUTO
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" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5175 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5175.000000 5173.019802 | -5.067 17.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
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5155 5160 5165 5170 5175 5180 5185 5190 5195
Frequency in MHz
Connector 1 Connector 2 ——  Sumleve Limit 2 PSD

Occupied Channel Bandwidth 99% (5175 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5175.000000 38.000000 5156.125000 5194.125000
DUT Frequency Result
(MHz)
5175.000000 | PASS
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.13500 GHz 5.13500 GHz
Stop Frequency 5.21500 GHz 5.21500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm AUTO
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LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5200 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5200.000000 40.500000 5179.875000 5220.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5200.000000 4.1 | PASS
26 dB Bandwidth
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Frequency in MHz
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LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum I Em|
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.14000 GHz 5.14000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 480 ~ 480
Sweeptime 30.250 s AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5200 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5200.000000 5203.168317 | -0.618 17.0 | PASS
Ports
Port | State
1 | used
2 | used
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LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density
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Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5200 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5200.000000 37.750000 5181.125000 5218.875000
DUT Frequency Result
(MHz)
5200.000000 | PASS
99 %Bandwidth
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5160 5170 5180 5190 5200 5210 5220 5230 5240
Frequency in MHz
Bandwidth
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% COMPLIANCE 427 West 12800 South, Draper, UT 84020

Spactrum :ﬂf)|
Raf Level 10.00 98m & RBW 500 iHz

fo ALL SUDS BWT 199 p: » VBW 2 M Made Auto FFT
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.16000 GHz 5.16000 GHz
Stop Frequency 5.24000 GHz 5.24000 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5230 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5230.000000 40.250000 5209.875000 5250.125000
DUT Frequency Max Level Result
(MHz) (dBm)
5230.000000 3.5 | PASS
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 480 ~ 480
Sweeptime 30.250 us AUTO
Reference Level 10.000 dBm AUTO
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A

427 West 12800 South, Draper, UT 84020

LABORATORY
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5230 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5230.000000 5227.623762 | -0.498 17.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
m e
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5210 5215 5220 5225 5230 5235 5240 5245 5250
Frequency in MHz
Connector 1 Connector 2 ——  Sumleve Limit 2 PSD

Occupied Channel Bandwidth 99% (5230 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5230.000000 37.750000 5211.125000 5248.875000
DUT Frequency Result
(MHz)
5230.000000 | PASS
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
99 %Bandwidth
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Levelin dBm
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5195 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5195.000000 82.500000 5153.750000 5236.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5195.000000 0.3 | PASS
26 dB Bandwidth
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427 West 12800 South, Draper, UT 84020

Speacurum I Em|
Raf Level 10.00 98m » RBW 1 MHz
b ALL SO BWT 224 » VBW I MHZ Mode Auto FFT
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.07500 GHz 5.07500 GHz
Stop Frequency 5.31500 GHz 5.31500 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5195 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5195.000000 5203.250000 | -7.527 17.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

Power Spectral Density
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Occupied Channel Bandwidth 99% (5195 MHz; 24.000 dBm; 80 MHZz)
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427 West 12800 South, Draper, UT 84020

s
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.11500 GHz 5.11500 GHz
Stop Frequency 5.27500 GHz 5.27500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 22.875 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5200 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5200.000000 82.500000 5158.750000 5241.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5200.000000 1.7 | PASS
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.08000 GHz 5.08000 GHz
Stop Frequency 5.32000 GHz 5.32000 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 us AUTO
Reference Level 10.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5200 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5200.000000 5206.250000 | -5.283 17.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
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Frequency in MHz
Connector 1 Connector 2 ——  Sumleve Limit 2 PSD

Occupied Channel Bandwidth 99% (5200 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5200.000000 77.500000 5161.250000 5238.750000
DUT Frequency Result
(MHz)
5200.000000 | PASS
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427 West 12800 South, Draper, UT 84020
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.12000 GHz 5.12000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 22.875 us AUTO
Reference Level 10.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

LABORATORY
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 82.000000 5169.250000 5251.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5210.000000 0.7 | PASS
26 dB Bandwidth
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.09000 GHz 5.09000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5210 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5208.250000 | -4.696 17.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

Power Spectral Density
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Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 77.500000 5171.250000 5248.750000
DUT Frequency Result
(MHz)
5210.000000 | PASS
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(Soncrum ) [T
Raf Level 10.00 98m * RBW 1 MHz

o AtL SO BWT 229 p: » VBW I MH:  Mode Auto FFT
SGL Count 200/200

1 1F% M

\ |

0 cBm ‘

-10 dii v ‘T 1
- J 5 oW | |
20 afinr T
_ ; | |
20 dBm | T

-0 gbm .- . . ~ +

I’ ‘II

S0 dRony L 11

. |\ | A
&5 GEmA Ay ——
70 dBm: ‘ t

\ 1
£0 aBm ; T}

CF 5.21 GHz 320 pts Sporn 164.0 M2
— w:

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.13000 GHz 5.13000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 22.875 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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-- End of Report--
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